

Certificate of Quality

Dimension Test Report

Report No: 2022/DIM/04B

Date: 05.04.2022

Sample Description : Testing of MEDICLIFE Non-Sterile Latex Examination Glove

Item : Powdered Latex Examination Gloves
Size M

Invoice No. : INVE2204-09/LMG-4. CK

Batch No. : Size M: 2202100101

Test method : ASTM D3578

Date of Testing : 28.03.2022

Date of Expiry : February 2027

Dimension (mm)

Sample Reference	Size	Length	Width	Thickness Finger	Thickness Palm
22/DIM/04B/11	M	240	95	0.130	0.080
22/DIM/04B/12	M	246	97	0.110	0.080
22/DIM/04B/13	M	250	96	0.120	0.080
22/DIM/04B/14	M	245	95	0.110	0.080
22/DIM/04B/15	M	253	95	0.110	0.080
Requirements (min)		240	95±10	0.080	0.080

Result: Approved

QA Manager

Andrew Tan



TAN SIN LIAN INDUSTRIES SDN. BHD.
199001012738 (204308-D)

Factory 1

Lot 179-184, Jalan Industri 7, Alor Gajah Industrial Estate,
Alor Gajah Phase III, 78000 Alor Gajah, Melaka, Malaysia.

Headquarter

No. 1-14, Jalan Indah 2, Taman Indah, Jalan Haji Abdullah,
84000 Muar, Johor, Malaysia.

Factory 2

Lot 27-29, Kawasan Perindustrian Alor Gajah (Peringkat III),
78000 Alor Gajah, Melaka, Malaysia.

Tel +606- 9510 526
+606- 9527 045
Fax +606- 9510 400

Email tsi@tansinlian.com
Website www.tansinlian.com



Certificate of Quality Dimension Test Report

Report No: 2022/DIM/04B

Date: 05.04.2022

Sample Description : Testing of MEDICLIFE Non-Sterile Latex Examination Glove

Item : Powdered Latex Examination Gloves
Size M

Invoice No. : INVE2204-09/LMG-4. CK

Batch No. : Size M: 2202100101

Test method : ASTM D3578

Date of Testing : 28.03.2022

Date of Expiry : February 2027

Tensile Properties Unaged

Sample Reference:	Size	Tensile Strength (MPa)	Elongation at break	Modulus at 300% (MPa)
22/UNT/04B/11	M	24.7	749	1.1
22/UNT/04B/12	M	25.8	801	1.3
22/UNT/04B/13	M	26.1	827	1.2
22/UNT/04B/14	M	25.2	795	1.2
22/UNT/04B/15	M	26.5	846	1.3
Requirements (min)		18.0	650	NIL

Result: Approved

QA Manager

Andrew Tan



TAN SIN LIAN INDUSTRIES SDN. BHD.
199001012738 (204308-D)

Factory 1

Lot 179-184, Jalan Industri 7, Alor Gajah Industrial Estate,
Alor Gajah Phase III, 78000 Alor Gajah, Melaka, Malaysia.

Headquarter

No. 1-14, Jalan Indah 2, Taman Indah, Jalan Haji Abdullah,
84000 Muar, Johor, Malaysia.

Factory 2

Lot 27-29, Kawasan Perindustrian Alor Gajah (Peringkat III),
78000 Alor Gajah, Melaka, Malaysia.

Tel +606- 9510 526

+606- 9527 045

Fax +606- 9510 400

Email tsl@tansinlian.com

Website www.tansinlian.com



Certificate of Quality

Dimension Test Report

Report No: 2022/AGE/04B

Date: 05.04.2022

Sample Description : Testing of MEDICLIFE Non-Sterile Latex Examination Glove

Item : Powdered Latex Examination Gloves
Size M

Invoice No. : INVE2204-09/LMG-4. CK

Batch No. : Size M: 2202100101

Test method : ASTM D3578

Date of Testing : 28.03.2022

Date of Expiry : February 2027

Tensile Properties Aged 7d/70°C

Sample Reference:	Size	Tensile Strength (MPa)	Elongation at break	Modulus at 300% (MPa)
22/AGE/04B/11	M	21.1	627	1.0
22/AGE/04B/12	M	22.6	734	1.2
22/AGE/04B/13	M	22.9	761	1.1
22/AGE/04B/14	M	23.7	708	1.1
22/AGE/04B/15	M	24.2	780	1.2
Requirements (min)		14.0	500	NIL

Result: Approved

QA Manager

Andrew Tan



TAN SIN LIAN INDUSTRIES SDN. BHD.
199001012738 (204308-D)

Factory 1

Lot 179-184, Jalan Industri 7, Alor Gajah Industrial Estate,
Alor Gajah Phase III, 78000 Alor Gajah, Melaka, Malaysia.

Headquarter

No. 1-14, Jalan Indah 2, Taman Indah, Jalan Haji Abdullah,
84000 Muar, Johor, Malaysia.

Factory 2

Lot 27-29, Kawasan Perindustrian Alor Gajah (Peringkat III),
78000 Alor Gajah, Melaka, Malaysia.

Tel +606- 9510 526

+606- 9527 045

Fax +606- 9510 400

Email tsi@tansinlian.com

Website www.tansinlian.com

